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TOPDECK INTERNATIONAL PTY LTD
16 SALISBURY STREET, SILVERWATER, NSW 2128

LAMINATE FLOORING
DYNA CORE PLUS
2200*239*12mm

COLOR CODE: 9628-2
SURFACE: EIR

BEVEL: MODEL PRESSING
CLICK: 5G

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes
no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by

client.

Test Required
Date of Receipt
Testing Start Date
Testing End Date

Test result(s)

Signed for
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Selected test(s) as requested by applicant
Nov.07, 2019
Nov.07, 2019
Nov.12, 2019

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)
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Wet Pendulum Test

Test Method:

AS 4586-2013 Amdt 1-2017 Slip resistance classification of new pedestrian surface materials — Appendix A

TEST REPORT
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Date: Nov.12, 2019
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— Wet Pendulum Test Method

Rubber slider: slider 96

Sample Description:

Flooring, 200mmx239mm, 6pcs, cut from original samples, see the photo(s)

Test Result:

Testing surface & testing direction: see the photo(s)

Specimens identification No. 1 2 3 4 5

Mean of British Pendulum Number
(for each test surface)

47 45 45 45 46

46

Slip resistance value
(SRV “wet”)

46

Class

P4

Classification of pedestrian surface materials according to the wet pendulum test:

Class Pendulum SRYV (slider 96)
P5 >54
P4 45-54
P3 35-44
P2 25-34
P1 12-24
PO <12
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Specimen photograph(s):

Testing
direction

Testing surface
SGS authenticate the photo(s) on original report only
********End of report********
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